R ) FCC Part 15.407 Test Report

1.Emission Bandwidth Measurement

Test Mode Test Channel Ant EBW[MHZ] LimitfMHz] Verdict
11A 5745 Antl 16.62 0.5 PASS
11A 5785 Antl 16.62 0.5 PASS
11A 5825 Antl 16.62 0.5 PASS

11IN20SISO 5745 Antl 17.79 0.5 PASS
11IN20SISO 5785 Antl 17.83 0.5 PASS
11IN20SISO 5825 Antl 17.83 0.5 PASS




FCC Part 15.407 Test Report

Emission Bandwidth Measurement_11A 5745 Antl

Agilent Spectrum Analyzer, - Occupied BW

i RL RF S0Q AC SEMNSE:PULSE ALIGHN AUTO 05:58:25PM Oct 24, 2017
ICenter Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
——~ Trig:Free Run Avg|Hold: 111
| HIFGain:L ow #Atten: 30 dB Radie Device: BTS
Ref Offset 0.9 dB
10 dBldiv Ref 20.00 dBm
Log
100 Center Freq||
oo 5.745000000 GHz
-10.0
00 FWW‘“‘I il
-30.0 Jf'{ .\\
-40.0
e S
0.0
700
Center 5.749 GHz Span 40 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms 4000000 M
Auto Man
Occupied Bandwidth Total Power 7.01 dBm
16.545 MHz Freqofteet
Transmit Freq Error -11.294 kHz OBW Power 99.00 % OHz
x dB Bandwidth 16.62 MHz x dB -6.00 dB
MSC STATUS

Emission Bandwidth Measurement_11A 5785 Antl

Agilent Spectrum Analyzer, - Occupied BW

i RL RF S0@ A SENSE:PULSE ALIGN AUTO 06:00:13PM Oct 24, 2017
Icenter Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
| #IFGain:Low #Atten: 30 dB Radie Device: BTS
Ref Offset 0.9 dB
10 dBldiv Ref 20.00 dBm
Log
100 CenterFreq||
oo 5.785000000 GHz
-10.0
00 -nwv\r\u\..-"-v-iw-ﬂr'b—wwﬂf-‘h]l ey fMron s
-30.0 f'r \\1
-40.0 ){I \b\m
<00 ol e i
0.0 ot o
-70.0
Center 5.785 GHz Span 40 MHz CF Step
Res BW 100 kHz #/BW 300 kHz Sweep 3.867 ms 4000000 MHz
Auto Man
Occupied Bandwidth Total Power 7.47 dBm
16.519 MHz Freqoffset
Transmit Freq Error 12.555 kHz OBW Pawer 99.00 % OHz
x dB Bandwidth 16.62 MHz x dB -6.00 dB

MSG

STATUS
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Emission Bandwidth Measurement_11A 5825 Antl

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSE:PLULSE ALIGN ALTO 06:01:36PM Oct 24, 2017
|Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.9 dB

10 dBidiv Ref 20.00 dBm

og

100 Center Freq||
0.00 5.825000000 GHz
00

"\MMNW\"’ Tty

200 |

na 0

MSG

500 T RIS B T L ST
Center 5.825 GHz Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms
Occupied Bandwidth Total Power 7.26 dBm
16.530 MHz
Transmit Freq Error -7.151 kHz OBW Power 99.00 %
x dB Bandwidth 16.62 MHz x dB -6.00 dB

STATUS

Emission Bandwidth Measurement_11N20SISO_5745 Antl

Agilent Spectrum Analyzer - Occupied BW

CF Step
4,000000 MHz

Auto Man

Freq Offset
0Hz

i RL RF S0Q  AC SENSE:PLULSE ALIGN AUTO 06:20:02 PM Oct 24, 2017
ICenter Freq 5.745000000 GHz Center Freq: 5745000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg[Held: 11
| #IFGain:Low #Atten: 30 dB Radie Device: BTS
Ref Offset 0.9 dB
10 dBidiv Ref 20.00 dBm
Center Freq|]
5.745000000 GHz
00 wWWM L Ml §
-30.0 JJJ‘ \L
-40.0 M
00 I ..I"LII—JJ! \n. f
}\MWV‘IW L v T ik i L WW}WW
-£0.0
-70.0
Center 5.749 GHz Span 40 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms 4000000 M
Auto Man
Occupied Bandwidth Total Power 6.78 dBm
17.682 MHz FreqOffse
Transmit Freq Error 4.086 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 17.79 MHz x dB -6.00 dB
MSG STATUS




FCC Part 15.407 Test Report

Emission Bandwidth Measurement _11N20SISO_ 5785 Antl

Agilent Spectrum Analyzer - Occupied BW

i FRL RF 08 AC SEMNSE:PLULSE ALIGHN AUTO 06:21:30PM Oct 24, 2017
|Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset0.9 dB
10 dBidiv Ref 20.00 dBm
og
100 CenterFreq|
0.00 5.785000000 GHz
100
200 kit AR I
300 f[‘ \1.
400
E0.0 N I'U»r} \thmﬂ L
 Letrualysh A AR I I T
0.0
700
Center 5.785 GHz Span 40 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms 4.000000 MHz
Auto Man
Occupied Bandwidth Total Power 7.54 dBm
17.679 MHz FreqOffset
Transmit Freq Error 22.706 kHz OBW Paower 99.00 % 0Hz
x dB Bandwidth 17.83 MHz x dB -6.00 dB

MSG

STATUS

Emission Bandwidth Measurement_11N20SISO_5825 Antl

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q  AC SENSE:PLULSE ALIGN AUTO 06:23:06PM Oct 24, 2017
ICenter Freq 5.825000000 GHz Center Freq: 5.525000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg[Held: 11
| #IFGain:Low #Atten: 30 dB Radie Device: BTS
Ref Offset 0.9 dB
10 dBidiv Ref 20.00 dBm
Center Freq||
5.825000000 GHz
00 ﬂwww T |
-30.0 fr, XLL
-40.0
-50.0 WW'ILV.‘AWImﬁ 'Am’rf L‘L‘.‘nn by an W
-£0.0
-70.0
Center 5.825 GHz Span 40 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms 4000000 M
Auto Man
Occupied Bandwidth Total Power 7.34 dBm
17.684 MHz FreqOffse
Transmit Freq Error 9.446 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 17.83 MHz x dB -6.00 dB
MSG STATUS




FCC Part 15.407 Test Report

2.0ccupied Bandwidth Measurement

Test Mode Test Channel Ant OBW[MHZz] LimitfMHz] | Verdict
3.Maximum Conduct Output Power

Test Test Level 10log(1/x) Factor Power Limit .

Mode channel | A" | [dBm] [dB] [dBm] [dBm] | Verdict

11A 5745 Antl 5.66 0.00 5.66 30.00 PASS

11A 5785 Antl 6.1 0.00 6.10 30.00 PASS

11A 5825 Antl 5.99 0.00 5.99 30.00 PASS
11IN20SISO 5745 Antl 5.68 0.00 5.68 30.00 PASS
11IN20SISO 5785 Antl 6.4 0.00 6.40 30.00 PASS
11N20SISO 5825 Antl 6.26 0.00 6.26 30.00 PASS
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Agilent Spectrum Analyzer - Channel Power

Maximum Conduct Output Power_11A 5745 Antl

Agilent Spectrum Analyzer - Channel Power

i RL RF So0%  Aac ALIGMN AUTO 05:58:58PM Oct 24, 2017
|Center Freq 5.745000000 GHz Center Freq: 5745000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hoeld: 1001100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.9 dB
10 dB/div Ref 20.00 dBm
og
100 Center Freq||
0.00 5.745000000 GHz
-10.0 <
-20.0 VJF’V
-30.0 JIJI mk‘\h
400 fr—atetiort w ! |
50.0
£0.0
-70.0
Center 5.745 GHz Span 33.24 MHz CFst
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 3320000 Mﬂ;
Auto Man
Channel Power Power Spectral Density
Freq Offset
5.66 dBm s16.62 MHz ||} -66.54 dBm 1z |} 0Hz
MSG STATUS

Maximum Conduct Output Power_11A 5785 _Antl

IMSG

il RL RF Soq Al SENSE:PULSE] ALIGN AUTO 06:00:45PM Oct 24, 2017
ICenter Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held: 1001100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.9 dB
10 dBidiv Ref 20.00 dBm
Log
100 Center Freq||
0.00 5.785000000 GHz
WA T
-10.0
200 nﬂ"lj .\Lh.
I Y
-30.0 Jfé I*‘;H\
-40.0 righe et !
gy Ut i i
A0.0
£0.0
-70.0
Center 5.783 GHz Span 33.24 MHz CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 3324000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
6.10 dBm s16.62 MHz [} -66.10 dBm 1z |} 0Hz

STATUS
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Maximum Conduct Output Power_11A 5825 Antl

Agilent Spectrum Analyzer - Channel Power

il RL RF So@  AaC SEMSE:PLLSE ALIGM AUTO 06:02:08PM Oct 24, 2017
ICenter Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Held: 1001100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.9 dB
10 dB/div Ref 20.00 dBm
Log
100 Center Freq||
0.00 5.825000000 GHz
100 P I A A o r g
200 w.l” L‘q‘l“ﬂ]
-30.0 J 'J._l‘.
400 Wﬁﬁ“ﬁm“”ﬁr Wv‘w‘v‘”""“‘m
500
0.0
-70.0
Center 5.825 GHz Span 33.24 MHz CFSt
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 3324000 M‘,’_g
Auto Man
Channel Power Power Spectral Density
Freq Offset
5.99 dBm /16.62 MHz |||} -66.22 dBm mz |} 0Hz
MSG STATUS

Maximum Conduct Output Power_11N20SISO_5745_ Antl

Agilent Spectrum Analyzer - Channel Power

i RL RF So0%  Aac SEMSE:PLLSE ALIGMN AUTO 06:20:34 PM Oct 24, 2017
|Center Freq 5.745000000 GHz Center Freq: 5745000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hoeld: 1001100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.9 dB
10 dB/div Ref 20.00 dBm
Log
100 Center Freq||
0.00 5.745000000 GHz
A0 L b e ™,
-20.0 Jﬂ \LH_
30.0 n Y
00 it
M) e i | Ca T
50.0
£0.0
-70.0
Center 5.745 GHz Span 35.58 MHz CFst
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 3558000 Mﬂ;
Auto Man
Channel Power Power Spectral Density
Freq Offset
5.68 dBm s17.79 MHz ||} -66.82 dBm 1z |} 0Hz
MSG STATUS
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Maximum Conduct Output Power_11N20SISO_ 5785 Antl

Agilent Spectrum Analyzer - Channel Power

il RL RF So@  AaC SEMSE:PLLSE ALIGM AUTO 06:22:02PM Oct 24, 2017
ICenter Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Held: 1001100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.9 dB
10 dB/div Ref 20.00 dBm
Log
100 Center Freq||
0.00 5785000000 GHz
00 /MWWW i |
20.0 /f/ H\
30.0 "
S o T B |
500
0.0
-70.0
Center 5.785 GHz Span 35.66 MHz CFSt
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 3565000 M‘,’_g
Auto Man
Channel Power Power Spectral Density
Freq Offset
6.40 dBm /17.83 MmHz |||} -66.11 dBm mz |} 0Hz
MSG STATUS

Maximum Conduct Output Power_11N20SISO_5825_ Antl

Agilent Spectrum Analyzer - Channel Power

i RL RF So0%  Aac SEMSE:PLLSE ALIGMN AUTO 06:23:38PM Oct 24, 2017
|Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hoeld: 1001100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.9 dB
10 dB/div Ref 20.00 dBm
Log
100 Center Freq||
0.00 5.825000000 GHz
e e e
-10.0
-20.0 )ff( ﬁl
300 5
4010 it L —
50.0
£0.0
-70.0
Center 5.825 GHz Span 35.66 MHz CFst
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 3565000 Mﬂ;
Auto Man
Channel Power Power Spectral Density
Freq Offset
6.26 dBm s17.83 MHz ||} -66.25 dBm 1z |} 0Hz
MSG STATUS




FCC Part 15.407 Test Report

4.Maximum Power Spectral Density

Test

Test

Level

10log(1/x)

10log(500kHz/RBW)

PSD

Limit

Mode  |Channel| A" |[dBm/300kHZ]|Factor[dB]|  Factor [dB] |[dBm/500kHz]|[dBm/500kHz]| ¥ iCt
11A | 5745 |Antl|  -8.42 0.00 2.22 6.20 1700 | PASS
11A | 5785 |Antd| -7.92 0.00 2.22 5.70 1700 | PASS
11A | 5825 |Antl| -8.18 0.00 2.22 5.96 1700 | PASS
11N20SI1SO| 5745 |Ant|  -9.22 0.00 2.22 -7.00 1700 | PASS
11N20SISO| 5785 |Antl|  -8.44 0.00 2.22 6.22 1700 | PASS
11N20SI1SO| 5825 |Antl|  -8.48 0.00 2.22 6.26 1700 | PASS




FCC Part 15.407 Test Report

Maximum Power Spectral Density TNVN_11A 5745 Antl

Agllerlt Spectrum Analyzer Swept SA

RL S0G  AC SEMNSE:PULSE ALIGH AUTC 05:59:08PM Oct 24, 2017 F
||Center Freq 5 745000000 GHz | Avg Type: RMS WeCE1Z345 6 requency
PHO: Fast —+— 1rig: Free Run Avg|Hold: 10M0 THPE|M bttt
IFGainlow  #Atten: 30 dB DET/AAAAAA
Auto Tune
Ref Offset 0.9 dB Mkr1 5.749 19 GHz
10dBidiv  Ref 20,00 dBm -8.417 dBm
JLog
Center Freq
10.0 5.745000000 GHz
0.00
.1 StartFreq
. ; 5.728380000 GHz
08 WMWWWF“‘WWM m«-\
a0 Stop Freq
5.761620000 GHz
300 Tn‘ Il‘w
400 A CF Step
M M 3.324000 MHz
Aut M
oo gl O on
0n Freq Offset
0 Hz
700
Center 5.74500 GHz Span 33.24 MHz
Res BW 300 kHz #/BW 910 kHz* Sweep 1.000 ms (1001 pts)

MSG ISTATUS

Maximum Power Spectral Density TNVN_11A 5785 Antl

Agllerlt Spectrum Analyzer Swept SA

RL S0G  AC SEMNSE:PULSE ALIGH AUTC 06:00:535PM Oct 24, 2017 F
||Center Freq 5 785000000 GHz | Avg Type: RMS w2345 6 requency
PNO: Fast ~#~ 1rig:Free Run Avg|Hold: 10110 TYPE |V okt
IFGain:Low #Atten: 30 dB DET|A A A A A A
Auto Tune|
Ref Offset 0.9 dB Mkr1 5.782 71 GHz
10 dBidiv  Ref 20.00 dBm -7.920 dBm
JLog
Center Freq
100 5785000000 GHz
0.0oo
1 StartFreq
5.768380000 GHz
100 I/MNN H W"ILF‘ [ l{""'wﬂf‘“l“'n mjun.w.h 7 \
0 Stop Freq
5801620000 GHz
-30.0 'le
400 CF Step
W Wm 3.324000 MHz
Auto Man
0D .IJ"},’I..M"M. |PJWHﬂrJ“‘\ﬂlllll.J!I —
F00 Freq Offset
0Hz
700
Center 5.78500 GHz Span 33.24 MHz

Res BW 300 kHz #VBW 910 kHz*

Sweep 1.000 ms (1001 pts)

MSG ISTATUS
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Agilent Spectrum Analyzer - Swept SA

Maximum Power Spectral Density TNVN_11A 5825 Antl

] RL RF S0&  AC SEMSE:PLLEE ALIGHN AUTO 06:02;18PM Oct 24, 2017 F
ICenter Freq 5.825000000 GHz Avg Type: RMS TeCE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TVPE| M ekttt
IFGain:Low #atten: 30 dB DETIA A 4 4 4 A
Auto Tune
ef Offest 09 dB Mkr1 5.829 22 GHz
10 dBidiv  Ref 20.00 dBm -8.181 dBm
JLog
Center Freq
108 5.825000000 GHz
0.00
’1 StartFreq
5.808380000 GHz
100 "l/mer‘vr‘ﬁ Tt “"\,‘ FaTe o L
a0 f StopFreq
5.841620000 GHz
300 \!
00 [ CF Step
W 3.324000 MHz
Auto Man
A00 W T
00 Freq Offset
0 Hz
700
Center 5.82500 GHz Span 33.24 MHz
Res BW 300 kHz #VBW 910 kHz* Sweep 1.000 ms (1001 pts)
M3G STATUS

Maximum Power Spectral Density TNVN_11N20SISO_5745 Antl

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SEMSERULEE ALIGMN AUTO (062044 PM Qct 24, 2017

ICenter Freq 5.745000000 GHz | Avg Type: RMS W [Tz3456(  reduency
PNO: Fast ~—»— Trig:Free Run Avg[Hold: 1010 TPE M Wikttt
IFGainlow  #Atten: 30 dB DET|A A A AR &
Ref Offset0.9 dB Mkr1 5.737 92 GHz Auto Tune
10dBidiv  Ref 20.00 dBm -9.222 dBm
JLog
Center Freq
100 6.745000000 GHz
0.00
1 StartFreq
400 5.727210000 GHz
e Stop Freq
5.762790000 GHz
-30.0
400 f \\ CF Step
R 3558000 MHz
Auto Man
a0 W%M *'l!m
500 Freq Offset
0Hz
-70.0
Center 5.74500 GHz Span 35.58 MHz
Res BW 300 kHz #VBW 910 kHz* Sweep 1.000 ms (1001 pts)
M3G STATUS
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Agilent Spectrum Analyzer - Swept SA

Maximum Power Spectral Density TNVN_11N20SISO_5785 Antl

Res BW 300 kHz

#VBW 910 kHz*

Sweep 1.000 ms (1001 pts)

] RL RF S0&  AC SEMSE:PLLEE ALIGHN AUTO 06:2212PM Oct 24, 2017 F
ICenter Freq 5.785000000 GHz ) Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TPE M ikt
IFGain:Low #Atten: 30 dB DET/A A4 A A A
Auto Tune
Ref Offset 0.9 dB Mkr1 5.792 13 GHz
10 dBidiv  Ref 20.00 dBm -8.436 dBm
JLog
Center Freq
100 5.785000000 GHz
0.00
1 StartFreq
-00 mh ﬂ“ Pf'm - ! W\ 5.767170000 GHz
0 StopFreq
5.802830000 GHz
300 y
-40.0 / \ CF Step
(h 4 3566000 MHz
il Auto Man
500 . h"“"‘ur
00 Freq Offset
0 Hz
00
Center 5.78500 GHz Span 35.66 MHz

MSG

STATUS

Maximum Power Spectral Density TNVN_11N20SISO_5825 Antl

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SEMSERULEE ALIGMN AUTO (062348 PM Qct 24, 2017

Res BW 300 kHz

#VBW 910 kHz*

|[Center Freq 5.825000000 GHz | Avg Type: RMS WA [Tz3456(  reduency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 1010 THPE M Wikffihk
IFGain:Low #Atten: 30 dB DET|& & A A A A
Ref Offset 0.9 dB Mkr1 5.828 42 GHz Auto Tune
10dBidiv  Ref 20.00 dBm -8.481 dBm
JLog
Center Freq
100 5.825000000 GHz
0.00
1 StartFreq
, 5.807170000 GHz
e A T
e StopFreq
5.842830000 GHz
-30.0 1
40.0 /[/‘ \L CF Step
iJ 14 3566000 MHz
MW Auto Man
500 M
00 Freq Offset
0Hz
-70.0
Center 5.82500 GHz Span 35.66 MHz

Sweep 1.000 ms (1001 pts)

MSG

STATUS
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6.Frequency Stability

Voltage vs. Frequency Stability

Test Test Deviation Deviation Limit .
Mode Channel Ant | Temp. [ Volt. [MHz] [opm] [opm] Verdict
Temperature vs. Frequency Stability
Test Test Deviation Deviation Limit :

Mode Channel Ant | Volt. | Temp. [MHZ] [opm] [opm] Verdict
7.Duty Cycle (x)
Test Mode Test Channel Ant Duty Cycle[%] 10log(1/x) Factor[dB]
11A 5745 Antl 100 0.00
11A 5785 Antl 100 0.00
11A 5825 Antl 100 0.00
11IN20SISO 5745 Antl 100 0.00
11N20SISO 5785 Antl 100 0.00
11N20SISO 5825 Antl 100 0.00
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Duty Cycle_11A 5745 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S04 AC SENSE:PULSE ALIGN AUTO 05:58:13PM Oct 24, 2017 F
ICenter Freq 5.745000000 GHz | Avg Type: RMS TRAE[1 2345 6 reauency
PNO: Fast —»— Ttig:Free Run THPE |k
IFGain:Low BAtten: 30 dB DETjAAAAAA
Auto Tune
10 dBidiv  Ref 20.00 dBm
Log
104 CenterFreq
0.00 5.745000000 GHz
-10.0 | I I
=200
StartFreq
-8 5.745000000 GHz
-40.0
-50.0
. Stop Freq
5.745000000 GHz
-70.0
Center 5.745000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL b hd FUMCTION FUMCTIOM ‘WIDTH FUMCTION WALUE w Man
2
3 Freq Offset
4
5 0Hz
6
7
8
9
10
11
<
MSG STATUS

Duty Cycle_11A_5785_Antl

Agilent Spectrum Analyzer - Swept SA
S0Q  AC

ALIGN AUTO 06:00:01PM Oct 24, 2017

ICenter Freq 5.785000000 GHz | Avg Type: RMS macefrogasp|  Frequency
PNO: Fast —»— Ttig:Free Run TYPE |t
IFGain:Low BAtten: 30 dB DETjA ARG AA
Auto Tune
10 dBidiv  Ref 20.00 dBm
Log
104 CenterFreq
O Lt ok A ot it | IR
-100
20 StartFreq
-8 5.785000000 GHz
-40.0
-E0.0
o Stop Freq
5785000000 GHz
-70.0
Center 5.785000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL b hd FUMCTION FUMCTIOM ‘WIDTH FUMCTION WALUE w Man
Freq Offset
0Hz

2
3
4
5
6
7
8
9
0
1

1
1
<

STATUS

=
)
o]
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Duty Cycle_11A 5825 Antl

Agilent Spectrum Analyzer - Swept SA

il RL RF S0 AC SEMSEIPULSE ALIGN ALTD 06:01:24PM Oct 24, 2017 F
|Center Freq 5.825000000 GHz Avg Type: RMS TRACE[1 2345 6 requency
PNO: Fast —»— Ttig:Free Run TYPE |\t
IFGain:Low #Atten: 30 dB DETJAAAAAA
Auto Tune
10 dBidiv__Ref 20.00 dBm
Log
100 CenterFreq
O i i e i K | ISR
-10.0 ]
200
StartFreq
A0 5.825000000 GHz
-400
E00
00 Stop Freq
5.825000000 GHz
700
Center 5.325000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL X b FUNCTION FUMCTIOM WIDTH FUMCTIOM VALUE m Man
FreqOffset
0Hz

2
3
4
5
6
7
8
9

STATUS

Duty Cycle_11N20SISO_5745_Antl

i RL RF 08 AC SEMNSE.PLLSE ALIGN ALTO 06:19:50PM Oct 24, 2017
|Center Freq 5.745000000 GHz | Avg Type: RMS macfrosase| Freauency
PNO: Fast —»— Trig:Free Run THPE okt
IFGain:Low #Atten: 30 dB DET|A AAAA A
Auto Tune
10 dBidiv. Ref 20.00 dBm
Log
0.0 CenterFreq
0.00 : 5.745000000 GHz
-10.0 ]
=200
StartFreq
08 5745000000 GHz
-40.0
500
0o Stop Freq
5.745000000 GHz
-70.0
Center 5.745000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL ® hd FUMCTION FUMCTIOM WIDTH FUMCTION WALUE - m Man
Freq Offset
0Hz

2
3
4
5
6
7
8
9

STATUS
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Agilent Spectrum Analyzer - Swept SA
il RL RF S0 AC

Duty Cycle_11N20SISO_5785_Antl

SEMSEPULZE ALIGN AUTO

06:21:18PM Oct 24, 2017

|Center Freq 5.785000000 GHz Avg Type: RMS macE[l23a55|  Freauency
PNO: Fast —»— Ttig:Free Run TYPE |\t
IFGain:Low #Atten: 30 dB DETJAAAAAA
Auto Tune
10 dBidiv Ref 20.00 dBm
Log
100 CenterFreq
. IS PSS DIy | ©7°5000000 Crz
-00 —
20 StartFreq
A0 5785000000 GHz
400
0
00 Stop Freq
5.785000000 GHz
700
Center 5.785000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL X b FUNCTION FUMCTIOM WIDTH FUMCTIOM VALUE m Man
FreqOffset
0Hz

STATUS

Duty Cycle_11N20SISO_5825_Antl

i RL RF 08 AC SEMNSE.PLLSE ALIGN ALTO 06:22:54 PM Oct 24, 2017
|Center Freq 5.825000000 GHz | Avg Type: RMS macfrosase| Freauency
PNO: Fast —»— Trig:Free Run THPE okt
IFGain:Low #Atten: 30 dB DET|A AAAA A
Auto Tune
10 dBidiv. Ref 20.00 dBm
Log
0.0 CenterFreq
0.00 5.825000000 GHz
-10.0
=200
StartFreq
08 5.825000000 GHz
-40.0
500
0o Stop Freq
5.825000000 GHz
-70.0
Center 5.825000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL ® hd FUMCTION FUMCTIOM WIDTH FUMCTION WALUE - m Man
Freq Offset

STATUS

0Hz




